

NIUE HEALTH DEPARTMENT

ESSENTIAL DRUG LIST

REVIEWED & UPDATED – MAY 2006

DR. KARA OKESENE- GAFA (D.O.H)

DR. DYXON HANSELL

DR. IMA SOLOFA

KETI FERETI (PRINCIPAL NURSING OFFICER)

SEDDON PAKA (PHARMACIST)

Date	21 JUL 2006
<input type="checkbox"/> Action	<input type="checkbox"/> Urgent
	<input type="checkbox"/> Priority
	<input type="checkbox"/> Work
<input type="checkbox"/> Issd	PH/NO
W/	SAN/DA

CONTENTS

	PAGE
1. GASTROINTESTINAL	2
2. CARDIOVASCULAR	3,4
3. RESPIRATORY	4
4. CENTRAL NERVOUS SYSTEM	5
5. ANTI INFECTIVE AGENTS	6,7
6. ENDOCRINE	7
7. OBSTETRICS/GYNAECOLOGY/URINARY TRACT	7
8. MALIGNANT DISEASE AND IMMUNOSUPPRESSANTS	8
9. DRUGS AFFECTING NUTRITION AND BLOOD	8
10. MUSCULOSKELETAL AND JOINT DISEASE	8,9
11. DRUGS ACTING ON THE EYE	9
12. DRUGS ACTING ON THE EAR AND NOSE	10
13. DRUGS ACTING ON THE SKIN	10,11
14. DRUGS USED IN THE ANAESTHESIA	11
15. ANTIDOTES	11
16. VACCINES	12
17. OTHERS	12
CONTRACEPTIVES	12
ASSISTED DRUGS	13
OVER THE COUNTER	14

1. GASTROINTESTINAL

2

<i>Drug Name</i>	<i>Preparation/ Dosage Form</i>	<i>Strength/ Concentration</i>
<u>1.1 ANTACIDS</u>		
1.1.1 Gaviscon	Liquid	
1.1.2 Gaviscon	Tablet	
1.1.3 MMT (gastrogel)	tablet	
<u>1.12 ULCER -HEALING DRUGS</u>		
1.2.1 Ranitidine	Tablets	150mg
1.2.2 Ranitidine	Injection	25mg
1.2.3 Omeprazole	Capsule	20mg
1.2.4 Omeprazole	Injection	40mg/10mL
<u>1.3 ANTIDIARRHOEAL DRUGS</u>		
1.3.1 Loperamide	Capsule	2mg
<u>1.4 ANTISPASMODICS</u>		
1.4.1 Hyoscine N butylbromide	Tablet	10 mg
1.4.2 Hyoscine N butylbromide	Injection	20mg/mL
1.4.3 Atropine Sulfate	Injection	0.6mg/mL
<u>1.5 DOPAMINE ANTAGONIST MOTILITY STIMULANTS</u>		
1.5.1 Metoclopramide HCL	Tablet	10mg
1.5.2 Metoclopramide HCL	Injection	5mg/mL
<u>1.6 LAXATIVES</u>		
1.6.1 Bisacodyl	Tablet	5mg
1.6.2 Bisacodyl	Suppository	5mg
1.6.3 Lactulose	Syrup	10mg/15mL
1.6.4 Microlax	Enema	
<u>1.7 ANTIHAEMORRHOIDS</u>		
1.7.1 Cinchocaine HCL/Hydrocortisone	Ointment	
1.7.2 Cinchocaine HCL/Hydrocortisone	suppository	

2. CARDIOVASCULAR

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
<u>2.1 POSITIVE INOTROPIC DRUGS</u>		
2.1.1 Digoxin	tablet	250mcg
2.1.2 Digoxin	tablet	62.5mcg
2.1.3 Digoxin	injection	50mcg/mL
<u>2.2 DIURETICS</u>		
2.2.1 Frusemide	tablet	40mg
2.2.2 Frusemide	injection	10mg/ml
2.2.3 Bendrofluazide	tablet	2.5mg
2.2.4 Mannitol	I.V infusion	20%
<u>2.3 ANTIARRHYTHMICS</u>		
2.3.1 Amiodarone	tablet	100mg
2.3.2 Amiodarone	tablet	200mg
<u>2.4 BETA - ADRENOCEPTOR BLOCKERS</u>		
2.4.1 Labetolol HCL	tablet	100mg
2.4.2 Labetolol HCL	injection	5mg/ml
2.4.3 Metoprolol	tablet(CR)	95mg
2.4.4 Propranolol	tablet	40mg
2.4.5 Atenolol	tablet	50mg
<u>2.5 VASODILATORS</u>		
2.5.1 Hydralazine	injection	20mg/mL
<u>2.6 ACE INHIBITORS</u>		
2.6.1 Captopril	tablet	25mg
2.6.2 Captopril	tablet	50mg
2.6.3 Quinapril	tablet	10mg
2.6.4 Quinapril	tablet	20mg
2.6.5 Cilsapril	tablet	2.5mg
2.6.6 Cilsapril/ Hydrochlorothiazide	tablet	5mg/12.5mg
<u>2.7 NITRATE</u>		
2.7.1 Glyceryl Trinitrate	aerosol spray	0.4mg/MD
2.7.2 Isosorbide Mononitrate	tablet	20mg
<u>2.8 ALPHA - ADRENOCEPTOR BLOCKING DRUGS</u>		
2.8.1 Terazosin	tablet	5mg
<u>2.9 CALCIUM CHANNEL BLOCKERS</u>		
2.9.1 Verapamil	injection	5mg/2mL
2.9.2 Nifedipine	tablet	10mg
2.9.3 Nifedipine	tablet(CR)	30mg
2.9.4 Diltiazem	Capsule (SR)	90mg
<u>2.10 SYMPATHOMIMETICS</u>		
2.10.1 Adrenaline	Injection	1mg/mL
2.10.2 Ephedrine Sulfate	Injection	30mg/mL
<u>2.11 CENTRALLY ACTING ANTIHYPERTENSIVE DRUG</u>		
2.11.1 Methyldopa	tablet	250mg
2.11.2 Methyldopa	tablet	500mg

2.12 ANTICOAGULANT

2.12.1	Enoxaparin	injection	40mg
2.12.2	Enoxaparin	tablet	100mg

2.13 ANTI-PLATELETS

2.13.1	Aspirin	tablet	75mg
--------	---------	--------	------

12.4 LIPID LOWERING DRUGS

12.4.1	Simvastatin	tablet	20mg
12.4.2	Bezafibrate	tablet	200mg

3.RESPIRATORY

Drug name

Preparation/Dosage Form Strength/Concentration

3.1 BRONCHODILATORS

3.1.1	Salbutamol	inhaler	200mcg
3.1.2	Salbutamol	nebuler	2.5mg
3.1.3	Ipratropium bromide	respule	250mcg
3.1.4	Aminophylline	injection	250mg/10ml
3.1.5	Salmeterol	inhaler	25mcg
3.1.6	Combivent	inhaler	

3.2 CORTICOSTEROIDS

3.2.1	Fluticasone Propionate	inhaler	125mcg
3.2.2	Fluticasone Propionate	inhaler	50mcg
3.2.3	Prednisone	tablet	5mg
3.2.4	Prednisone	tablet	20mg
3.2.5	Prednisolone	liquid	5mg/mL
3.2.6	Hydrocortisone	injection	100mg
3.2.7	Dexamethasone	injection	4mg/mL

3.3 ALLERGIC DISORDERS (ANTIHISTAMINE)

3.3.1	Promethazine HCl	tablet	10mg
3.3.2	Promethazine HCl	syrup	5mg/5ml
3.3.3	Promethazine HCl	injection	25mg/ml
3.3.4	Loratadine	tablet	10mg

3.4 RESPIRATORY MUCOLYTICS

3.4.1	Bromhexine	tablet	8mg
-------	------------	--------	-----

4. CENTRAL NERVOUS SYSTEM

5

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
<u>4.1 HYPNOTICS</u>		
4.1.1 Nitrazepam	tablets	5mg
4.1.2 Midazolam	injection	5mg/5ml
<u>4.2 ANXIOLYTICS</u>		
4.2.1 Diazepam	tablet	5mg
4.2.2 Diazepam	injection	5mg/ml
4.2.3 Diazepam	suppository	5mg
<u>4.3 ANTI-PSYCHOTICS</u>		
4.3.1 Chlorpromazine	tablet	25mg
4.3.2 Chlorpromazine	injection	50mg/2ml
4.3.3 Fluphenazine	injection	25mg/ml
4.3.4 Prochlorperazine	tablet	5mg
4.3.5 Prochlorperazine	injection	12.5mg/ml
4.3.6 Haloperidol	injection	50mg/ml
<u>4.4 ANALGESIS</u>		
4.4.1 Paracetamol	tablet	500mg (WARD ONLY)
4.4.2 Paracetamol	syrup	120mg/5ml(WARD ONLY)
4.4.3 Paracetamol	Suppository	250mg
4.4.4 Morphine Sulfate	tablet	30mg
4.4.5 Morphine Sulfate	Injection	15mg/ml
4.4.6 Morphine Sulfate	Injection	10mg/ml
4.4.7 Morphine Sulfate	Liquid	
4.4.8 Codeine Phosphate	tablet	30mg
4.4.9 Pethidine HCl	Injection	100mg/ml
4.4.10 Fentanyl citrate	injection	0.1mg/2ml
4.4.11 Ergotamine tartrate	tablet	2mg
<u>4.5 ANTI DEPRESSANTS</u>		
4.5.1 Amitriptyline	tablet	25mg
4.5.2 Paroxetine	tablet	20mg
<u>4.6 ANTI-EPILEPTICS</u>		
4.6.1 Carbamazepine	tablet (CR)	200mg
4.6.2 Phenobarbitone	tablet	30mg
4.6.3 Phenobarbitone	injection	20mg/0.5ml
4.6.4 Phenytoin	capsule	100mg
4.6.5 Sodium Valproate	tablet	200mg
4.6.6 Sodium Valproate	syrup	200mg/5ml
<u>4.7 ANTI-PARKINSONISM</u>		
4.7.1 Levodopa with Carbidopa	tablet	25mg/100mg
4.7.2 Benzotropine mesylate	injection	2mg/ml
4.7.3 Dopamine HCL	injection	200mg/5ml

5. ANTI INFECTIVE AGENTS

<u>Drug name</u>		<u>Preparation/Dosage form</u>	<u>Strength/concentration</u>
<u>5.1 ANTIBACTERIAL DRUGS</u>			
5.1.1	Benzylpenicillin	injection	600mg(1mu)
5.1.2	Benzylpenicillin	injection	900mg(1.2mu)
5.1.3	Phenoxymethylpenicillin	capsule	250mg
5.1.4	Phenoxymethylpenicillin	capsule	500mg
5.1.5	Procaine penicillin	injection	600mg(1mu)
5.1.6	Phenoxymethylpenicillin	syrup	125mg/mL
5.1.7	Amoxycillin	syrup	125mg/mL
5.1.8	Amoxycillin	syrup	250mg/5mL
5.1.9	Amoxycillin	capsule	250mg
5.1.10	Amoxycillin	capsule	500mg
5.1.11	Amoxycillin	injection	250mg
5.1.12	Amoxycillin	injection	500mg
5.1.13	Amoxycillin	injection	1000mg
5.1.14	Amoxycillin/clavulanic acid	syrup	125mg/5mL
5.1.15	Amoxycillin/clavulanic acid	syrup	250mg/5mL
5.1.16	Amoxycillin/clavulanic acid	tablet	500mg
5.1.17	Amoxycillin/clavulanic acid	injection	1200mg,600mg
5.1.18	Flucloxacillin	syrup	125mg/5mL
5.1.19	Flucloxacillin	syrup	250mg/5mL
5.1.20	Flucloxacillin	capsule	250mg
5.1.21	Flucloxacillin	capsule	500mg
5.1.22	Flucloxacillin	injection	250mg
5.1.23	Flucloxacillin	injection	500mg
5.1.24	Flucloxacillin	injection	1000mg
5.1.25	Cefaclor	suspension	125mg/5mL
5.1.26	Cephalexin	tablet	500mg
5.1.27	Ceftriaxone	(Restricted) injection	500mg
5.1.28	Doxycycline	tablet	100mg
5.1.29	Gentamicin	injection	80mg/2mL
5.1.30	Erythromycin	suspension	200mg/5mL
5.1.31	Erythromycin	tablet	400mg
5.1.32	Erythromycin	injection	1000mg
5.1.33	Chloramphenicol	injection	1000mg
5.1.34	Co-trimoxazole	tablet	480mg
5.1.35	Co-trimoxazole	suspension	240mg/5mL
5.1.36	Ciprofloxacin	tablet	500mg
5.1.37	Ethambutol HCl	tablet	400mg
5.1.38	Isoniazid	tablet	100mg
5.1.39	Pyrazinamide	tablet	500mg
5.1.40	Rifampicin	capsule	300mg
5.1.41	Rifampicin	syrup	100mg/mL
5.1.42	Trimethoprim	tablet	300mg
5.1.43	Nitrofurantoin	tablet	50mg
<u>5.2 ANTIFUNGAL DRUGS</u>			
5.2.1	Fluconazole	(Restricted) capsule	150mg
5.2.2	Terbinafine HCl	tablet	250mg
5.2.3	Nystatin	oral suspension	100,000 U
5.2.4	Miconazole/Hydroncortisone	cream (topical)	2%/1%
5.2.5	Miconazole	cream (topical)	2%
5.2.6	Econazole	cream (topical)	1%
5.2.7	Clotrimazole	Vaginal Cream	10%
5.2.8	Salicylic acid/ Methylated spirit	Lotion	10%

7

5.3 ANTI PROTOZOAL DRUGS

5.3.1	Nivaquine	Tablet	200mg
5.3.2	Metronidazole	Tablet	400mg
5.3.3	Metronidazole	I.V Infusion	500mg/100mL

5.4 ANTHELMINTICS

5.4.1	Pyrantel embonate	Tablet	125mg
5.4.2	Pyrantel embonate	Suspension	50mg/mL

5.5 ANTIVIRALS

5.5.1	Acyclovir	Tablet	400mg
5.5.2	Acyclovir	Tablet	800mg
5.5.3	Acyclovir	Gel	
5.5.4	Acyclovir	(Restricted) injection	250mg

6. ENDOCRINE SYSTEM

Drug Name

Preparation/Dosage Form Strength/Concentration

6.1 DRUGS USED IN DIABETES

6.1.1	Soluble Insulin (Actrapid - Human Sequence)	injection	100IU/mL
6.1.2	Insulin Zinc Suspension (Monotard - Human)	injection	100IU/mL
6.1.3	Biphasic Isophane Insulin (Mixard - 30/70) (human)	injection	100IU/mL
6.1.7	Penmix insulin 30	injection	30/70
6.1.8	Glibenclamide	tablet	5mg
6.1.9	Glipizide	tablet	5mg
6.1.10	Gliclazide	tablet	80mg
	Metformin	tablet	500mg

6.2 THYROID AND ANTI THYROID DRUGS

6.2.1	Thyroxine	tablet	50mcg
6.2.2	Carbimazole	tablet	5mg

6.3 SEX HORMONES

6.3.1	Conjugated Oestrogen	tablet	0.625mg
6.3.2	Medroxyprogesterone	tablet	5mg
6.3.3	Primolut N	tablet	5mg
6.3.4	Postinor - 2	tablet	0.75mg

7. OBSTETRIC/GYNAECOLOGY/URINARY TRACT

Drug Name

Preparation/Dosage Form Strength/Concentration

7.1 DRUGS ACTING ON SMOOTH MUSCLE

7.1.1	Ergometrine Maleate/oxytocin	injection	0.5/5IU/ml
7.1.2	Oxytocin	injection	5IU/ml
7.1.3	Prostin	gel	
7.1.4	Misoprostol	tablet	200mcg

7.2 ANTISPASMODICS(ANTICHOLINERGICS)

7.2.1	Oxubutynin	tablet	5mg
-------	------------	--------	-----

7.3 URINARY ALKALINISER

7.3.1	Ural effervescent	grannules	
-------	-------------------	-----------	--

8

8 MALIGNANT DISEASE AND IMMUNOSUPPRESSANTS

8.1 Azathioprine	tablet	50mg
8.2 Tamoxifen	tablet	20mg

9. DRUGS AFFECTING NUTRITION AND BLOOD

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
<u>9.1 IRON DEFICIENCY ANAEMIAS</u>		
9.1.1 Ferrous Sulphate	tablet	325mg
9.1.2 Ferrous Sulphate/Folic acid	tablet	325mg/0.35mg
9.1.3 Ferrous gluconate	elixir	300mg/5ml
9.1.4 Folic Acid	tablet	0.8mg
<u>9.2 FLUIDS AND ELECTROLYTES</u>		
9.2.1 Potassium Chloride	tablet	600mg
9.2.2 Potassium Chloride	injection	750mg/10ml
9.2.3 Oral Rehydration Salts	oral powder	
9.2.4 Sodium Chloride	I.V	0.90%
9.2.5 Sodium Chloride/Glucose	I.V	0.18%/4%
9.2.6 Glucose(Dextrose)	I.V	5%
9.2.7 Glucose	injection	50%
9.2.8 Compound Sodium Lactate	I.V	
9.2.9 Plasmalyte	I.V	
9.2.10 Sodium Bicarbonate	injection	8.40%
9.2.11 Sodium Chloride	injection	0.90%
<u>9.3 PLASMA SUBSTITUTE</u>		
9.3.1 Geldfusine	I.V	
<u>9.4 MINERALS</u>		
9.4.1 Calcium Gluconate	injection	10%
9.4.2 Calcium Gluconate	tablet	500mg
<u>9.5 VITAMINS</u>		
9.5.1 Vitamin B6	tablet	25mg
9.5.2 Vitamin K (Phytomenadione)	injection	2mg/ 0.2ml
9.5.3 Vitamin K (Phytomenadione)	injection	10mg/ml
9.5.4 Vidalylin	syrup	

10.MUSCULOSKELETAL AND JOINT DISEASE

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
<u>10.1 DRUGS USED IN RHEUMATIC DISEASE AND GOUT</u>		
10.1.1 Ibuprofen	tablet	400mg
10.1.2 Diclofenac Sodium	tablet(S.R)	75mg
10.1.3 Diclofenac Sodium	injection	75mg/3ml
10.1.4 Diclofenac Sodium	suppository	100mg
10.1.5 Indomethacine	capsule(S.R)	75mg

10.1.6	Mefenemic	capsule	250mg
10.1.7	Colchicine	tablet	0.6mg
10.1.8	Allopurinol	tablet	100mg
10.1.9	Ibuprofen	liquid	100mg/5ml
10.1.10	Probenecid	tablet	500mg
<u>10.2 CORTICOSTEROID</u>			
10.2.1	Kenacort	injection	40mg

11. DRUGS ACTING ON THE EYE

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
<u>11.1 ANTI-INFECTION PREPARATION</u>		
11.1.1	Chloramphenicol	eye drop
11.1.2	Chloramphenicol	eye ointment
11.1.3	Framycetin	eye drop
11.1.4	Tobramycin	eye drop
11.1.5	Tobramycin	eye ointment
11.1.6	Sofradex	eye drop
<u>11.2 CORTICOSTEROID AND OTHER ANTI-INFLAMMATORY</u>		
11.2.1	Antazoline	eye drop
11.2.2	Dexamethasone/Neomycin	eye drop
11.2.3	Dexamethasone/Neomycin	eye ointment
11.2.4	Prednisolone	eye drop (forte)
<u>11.3 MYDRIATICS AND CYCLOPEGICS</u>		
11.3.1	Homatropine hydrobromide	eye drop
<u>11.4 TREATMENT OF GLAUCOMA</u>		
11.4.1	Pilocarpine	eye drop
11.4.2	Acetazolamide	tablet
11.4.3	Acetazolamide	injection
<u>11.5 LOCAL ANAESTHETICS</u>		
11.5.1	Amethocaine hydrochloride	eye drop(minims)
<u>11.6 OTHER PREPARATION</u>		
11.6.1	Balanced Salt Solution	eye drop
11.6.2	Flourette strips	

12. DRUGS USED IN THE TREATMENT OF DISEASES OF THE EAR/NOSE

10

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
12.1 DRUGS ACTING ON THE EAR		
12.1.1 Clotrimazole	tropical solution	1%
12.1.2 Chloramphenicol	ear drop	0.50%
12.1.3 Locorten vioform	ear drop	
12.1.4 Cerumol	ear drop	
12.2 DRUGS ACTING ON THE NOSE		
12.2.1 Beclomethasone dipropionate	nasal spray	50mcg
12.2.2 Xylometazoline HCL	nasal spray	0.10%
12.2.3 Xylometazoline HCL	nasal spray	0.05%

13. DRUGS ACTING ON THE SKIN

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
13.1 ANTIPRURITICS		
13.1.1 Calamine	Lotion	
13.2 LOCAL ANAESTHETICS		
13.2.1 Lignocaine	jelly	
13.2.2 Ethyl Chloride	spray	2%
13.3 TOPICAL CORTICOSTEROIDS		
13.3.1 Hydrocortisone	cream	0.50%
13.3.2 Betamethasone/Cloquinol	ointment	0.1%/3%
13.3.3 Clobetasol	cream	0.05%
13.4 ANTI-INFECTION SKIN PREPARATION		
13.4.1 Neomycin and Bacitracin	ointment	
13.4.2 Silver Sulphadiazine	cream	
13.4.3 Magnesium Sulphate	Paste	
13.4.4 Gamma Benzene Hexachloride	cream	
13.4.5 Zinc oxide(Compound)	paste	
13.4.6 Bonjela	gel	

13.5 SKIN DISINFECTING AND CLEANSING AGENTS

13.5.1	Chlorhexidine/Cetrimide	solution
13.5.2	Povidone Iodine	solution
13.5.3	Povidone Iodine	scrub
13.5.4	Chlorhexidine/Cetrimide	scrub
13.5.5	Silvazine Nitrate	sticks

13.6 IRRIGATION FLUIDS

13.6.1	Hydrogen Peroxide	solution	3%
13.6.2	Sodium Chloride	irrigation fluid	0.90%

13.7 LUBRICANTS

13.7.1	KY	jelly
13.7.2	Obstetric	cream

14.DRUGS USED IN ANAESTHESIA

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
14.1 GENERAL ANAESTHESIA		
14.1.1	Thiopentone	injection 0.5g
14.1.2	Isoflurane	liquid
14.1.3	Ketamine	injection 200mg/ml
14.1.4	Propofol	injection 1.00%
14.1.5	Propofol	injection 2.00%
14.2 MUSCLE RELAXANTS		
14.2.1	Pancuronium bromide (Non-depolarising)	injection 2mg/2ml
14.2.2	Suxamethonium (Depolarising)	injection 100mg/2ml
14.2.3	Neostigmine (Depolarising)	injection 2.5mg
14.2.4	Atracurium	injection 25mg/2.5ml
14.2.5	Atracurium	injection 50mg/5ml
14.3 LOCAL ANAESTHESIA		
14.3.1	Lignocaine HCL (plain)	injection 1%
14.3.2	Lignocaine HCL (plain)	injection 2%
14.3.3	Lignocaine (with Adrenaline)	injection 1%
14.3.4	Lignocaine	injection 500mg/5ml
14.3.5	Bupivacaine HCL (plain)	injection 0.25%
14.3.6	Bupivacaine HCL (plain)	injection 0.50%
14.3.7	Bupivacaine HCL (plain)	injection(spinal) 0.50%
14.3.8	Opsite	spray 100ml

15.ANTIDOTES

<i>Drug Name</i>	<i>Preparation/Dosage Form</i>	<i>Strength/Concentration</i>
15.1	Benzropine mesylate	tablet 2mg
15.2	Glucagon HCL	injection 1mg
15.3	Naloxone HCL	injection 0.4mg/ml
15.4	Benzropine mesylate	injection 1mg/ml
15.5	Naloxone HCL	injection(neo-natal) 0.02mg/ml
15.6	Calcium gluconate	injection 10%

16.VACCINES

12

<i>Drug Name</i>	<i>Preparation/Dosage Form Strength/Concentration</i>
16.1 BCG	
16.2 Hemophilus B,Diphtheria,Tetanus,Pertussis	
16.3 Hepatitis B vaccine	
16.4 MMR	
16.5 Diphtheria/Tetanus vaccine	
16.6 Hepatitis B immunoglobulin	
16.7 Tetanus toxoid vaccine	
16.8 Fluvax	
16.9 Diphtheria Tetanus acellular Pertussis-Polio	
16.1 Hepatitis b Haemophilus b	
16.11 Meningococcal	
16.12 Thyphoid vaccine	
16.13 Tuberculin Test	

17.OTHERS

17.1 Water for injection	10ml
17.2 NaCl 0.9% IV injection	10ml
17.3 Insulin syringes	100U(ultrafine needles)

CONTRACEPTIVES

Loetie	tablet	
Noriday	tablet	
Microgynon 30ED	tablet	
Microgynon 50ED	tablet	
Postinor -2	tablet	
Depo Provera	injection	150mg
Multiload Cu		375IUD
Condoms		
Copper T Mirena		

ASSISTED DRUGS

Risperidone	tablet	3mg
Risperidone	tablet	1mg
Sildenafil citrate	tablet	50mg
Claratyne	tablet	10mg
Cyproterone	tablet	50mg
Lipitor	tablet	40mg
Inhibace	tablet	0.5mg
Somiac	tablet	20mg
Hydrocortisone	tablet	20mg
Hydrocortisone	tablet	5mg
Haloperidol	tablet	5mg
Amantadine HCL	capsule	100mg
Thyroxine	tablet	100mcg

OVER THE COUNTER DRUGS

14

<u>Drug Name</u>	<u>Preparation/Dosage Form</u>	<u>Strength/Concentration</u>
Paracetamol	liquid	120mg/5ml
Paracetamol	tablet	500mg
Para plus	hair spray	
Prioderm	hair shampoo	
Multivitamins	tablet	
Calamine	lotion	
Bepanthen	cream	
Zinc oxide	cream	
Antiflamme	gel	
Diclofenac	gel	
Mylanta	liquid	
Metamucil	powder	